



Certificate of analysis

Reference number: 123456

Test date: 1/1/2025

EXAMPLE ONLY

Not valid for use

Material ID: 1234

Processing date: 1/15/2025

Purpose of test	Testing standards	Raw stock ID	# of rolls	Quantity
Material analysis	ASTM	1000, 1001, 1002	10	10,000 ft

Lab test results summary

Thickness			
Measurement	Value	Expected standard	Pass/fail
Film	3.0 (mils)	2.85 - 3.15	Pass
Adhesive	17.97 (GSM)	16.2 - 19.8	Pass
Liner	1.5 (mils)	1.5	Pass
Peel (ASTM D903)			
Measurement	Value	Expected standard	Pass/fail
Roll #1 (avr. of 5)	35.2 (ozf/in)	25 - 40 (ozf/in)	Pass
Roll #2 (avr. of 5)	31.53 (ozf/in)	25 - 40 (ozf/in)	Pass
Roll #3 (avr. of 5)	34.19 (ozf/in)	25 - 40 (ozf/in)	Pass
Roll #4 (avr. of 5)	34.93 (ozf/in)	25 - 40 (ozf/in)	Pass
Tack (ASTM D2927)			
Measurement	Value	Expected standard	Pass/fail
Roll #1 (avr. of 5)	21.42 (ozf/in)	15 - 25 (ozf/in)	Pass
Roll #2 (avr. of 5)	22.22 (ozf/in)	15 - 25 (ozf/in)	Pass
Roll #3 (avr. of 5)	23.98 (ozf/in)	15 - 25 (ozf/in)	Pass
Roll #4 (avr. of 5)	19.28 (ozf/in)	15 - 25 (ozf/in)	Pass

Approved by

Date approved: 2/1/2025

Cameron McKillop

VP of operations